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Gruppe 3 - Motorbefestigungsteile . 4
Group 3 - Engine Fixing Parts

Bildtafel 13

Bild-1  Teil-Nr. Bezeichnung \

Remarks

Limousine
TS de Luxe
Coupé
Combi

Key-1  Part-No. Description \

i Bemerkungen
!
|

| 10713000400 Gummipuiiar vorn ' Lol
| Rubber c_ifer, front

r
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Gummipuffer an Steuergehdusedecke!

2 | 902 03025 30 bkt.-Mutter M 12x1,5 DIN 934 — 2
‘ Nut, hex. — rubber ouffer to timing cover :

3 | 904 04 024 00 Federring 8 12 DIN 127 — 212 212
! Gummipuffer an Steuergehdusedecks! |
! Spring ring — rubber buffer to timirc gear i

|

|

| |

901 0519957 | ékt.-Schraube M 10x 18 DIN 933 — 4 |4 4 |
Motorcufhdngung on Vorderachse i i 1

Bolt, hex. — engine suspension to front axle i

902 03 009 47 6kt-Mutter M 10 DIN 934 — 4 4 4
Motoroufhéingung an Vorderachse [
Nut, hex. — engine suspension to frent axle,

6 0 904 04 02107 Federring B 10 DIN 127 — - . 4 4 44
i Mctorcuth@ngung an Vorderachse | ‘ | |

i ! Spring ring — engine suspension to rent axle | '
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| 055320141
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T

1 Motoraufh&ngung kpl. hinten 1 T :
2 & . L i } nur zusammen Qus-
Engine suspension, complete, rear | . i tauschbar

i |

interchangeable in
. B | | set only ~
8 | 0553290401 Unterlage — Motoraufhéngung hinten 1 1 1 11

Packing — engine suspension, rear [

! : p i

? 901 61 2€3 57 6kt-Schraube M 10x 28 DIN 931 — 24 2

i Motorauth@ngung hinten an Tachomeisr-Gehduse
Bolt, hex. —

Engine suspensicn, rear, to speedomaier body

1

10 | 904 02 021 07 Federscheibe B 10 DIN 137 — {2 2
i Motorguih@ngung hinten an Tachomsisr-Gehduse

| | Spring washer —

' Engine suspension, rear, to speedometer body

11 | 901 51 204 57 . Innen-ékt.-Schraube M 10x 30 DIN 912 — | 2 |2
hintere Mctorouthdngung an Karosseris |
Allen screw — rear engine suspension o body

12 | 902 27 009 47 - 6kt.-Mutier selbstsichernd M 10 DIN 985 —
hintere Motoraufhdngung an Karosserie
Self lccking nut — rear engine suspenz.en (o body i
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13 |0553290500 Unterlegblech — : 21212 2
hintere Mcicrauthéngunng an Karosserie { !
Supporting piate — rear engine suspensicn ¢ body
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